
 
 
 
 

 
 
 

ASHBRIDGES BAY 
WASTEWATER TREATMENT PLANT 

2021 Annual Report
 
 

 
 
 

March 31, 2022



 

CITY OF TORONTO  WASTEWATER TREATMENT PLANT 
ANNUAL REPORTS 

ASHBRIDGES BAY WASTEWATER TREATMENT PLANT 2021 ANNUAL REPORT  

 

i 

EXECUTIVE SUMMARY

The Ashbridges Bay Treatment Plant (ABTP) is one of four wastewater treatment facilities 
operated by the City of Toronto. This facility, located at 9 Leslie Street, has a rated capacity of 
818,000 m3/day, or 818 ML/day, and serves an equivalent population of approximately 
1,603,700. The Ashbridges Bay Treatment Plant discharges into Lake Ontario and operates under 
Environmental Compliance Approval No. 1336-B6GM3S, issued on June 26, 2019.

The average daily flow rate in 2021 was 512.80 ML/day. Influent concentrations of Biochemical 
Oxygen Demand (BOD5), Total Phosphorus (TP) and Total Suspended Solids (TSS) averaged 218.50 
mg/L, 6.3 mg/L, and 329.7 mg/L, respectively.

Ashbridges Bay Treatment Plant achieved the following effluent quality and loading rates in 2021 
in comparison to ECA limits:

Parameter ECA1 2021 Final Effluent

Total Suspended Solids (TSS) 25.0 mg/L 13.7 mg/L
Carbonaceous Biological Oxygen Demand (CBOD5) 25.0 mg/L 5.6 mg/L
Total Phosphorus (TP) 1.0 mg/L 0.7 mg/L
Escherichia Coli (E. Coli)2 200 CFU/100 mL 29.0 CFU/100 mL
pH 6.0-9.5 7.0
TSS Loading Rate1 20,450 kg/day 6,732 kg/day

CBOD5 Loading Rate1 20,450 kg/day 2,814 kg/day
TP Loading Rate1 818 kg/day 368 kg/day

1 Referenced from ECA Sewage No. 1336-B6GM3S Schedule C.
2 Arithmetic mean of monthly geometric mean data.
 

During 2021, the biosolids generated at Ashbridges Bay were managed through agricultural land 
application, soil amendment use, pelletization, and mine reclamation. The total amount of 
biosolids generated at the plant in 2021 was 140,518 wet tonnes at an average of 27.05 % total 
solids (TS). The biosolids generated met all the metal and E. coli concentration requirements set 
out in O.Reg 267/03.

Ferrous chloride consumption for phosphorus removal totalled 1,932 tonnes as Fe. Polymer 
consumption in 2021 for waste activated sludge (WAS) thickening and sludge dewatering totalled 
196.5 and 593 tonnes, respectively. Total sodium hypochlorite (12% w/v) consumption for 
disinfection totalled 3,520 m3.

There were eight secondary treatment system bypass occurrences in 2021 where portions of the 
flow did not receive secondary treatment, but still received preliminary treatment, primary 



 

CITY OF TORONTO  WASTEWATER TREATMENT PLANT 
ANNUAL REPORTS 

ASHBRIDGES BAY WASTEWATER TREATMENT PLANT 2021 ANNUAL REPORT  

 

ii 

treatment, and nutrient removal before being disinfected and discharged into Lake Ontario. Total 
bypassed flows were estimated to be 1,275 ML.

The plant continued with numerous capital projects. Notable projects included: construction of 
a new ultraviolet (UV) disinfection facility; construction of a new influent pumping station; 
construction of a new WAS thickening facility; construction of a new plant outfall; design of D 
Building Phase 2; design of a dewatering polymer system; and construction of Digesters 9-12 
upgrade. A variety of scheduled, preventative, predictive and reactive maintenance was 
performed, including annual calibration of effluent monitoring equipment.

Total annual consumption for potable water, hydro, and natural gas was 462,143 m3, 133.8 GWh, 
and 7.0 M scm, respectively. Direct operating costs for 2021 totalled $62.4 M. In 2021, the 
Ashbridges Bay Treatment Plant had a staffing compliment of 154.5 full time equivalent (FTE) 
employees. As of December 31st, 2021, there were 32 health and safety incidents and 149.25 lost 
time days due to work related injuries in 2021.



 

CITY OF TORONTO  WASTEWATER TREATMENT PLANT 
ANNUAL REPORTS 

ASHBRIDGES BAY WASTEWATER TREATMENT PLANT 2021 ANNUAL REPORT  

 

iii 

TABLE OF CONTENTS

EXECUTIVE SUMMARY .............................................................................................................. i 
TABLE OF CONTENTS .............................................................................................................. iii 
1 INTRODUCTION ................................................................................................................ 1 
2 PLANT PROCESS OVERVIEW .............................................................................................. 2 

2.1 Influent ........................................................................................................................... 2 
2.2 Preliminary Treatment .................................................................................................... 2 
2.3 Primary Treatment ......................................................................................................... 2 
2.4 Secondary Treatment ..................................................................................................... 3 
2.5 Final Effluent ................................................................................................................... 3 
2.6 Solids Handling ............................................................................................................... 4 
2.7 Solids Management ........................................................................................................ 4 

3 PROCESS SUMMARY ......................................................................................................... 5 
3.1 Process Parameters ........................................................................................................ 5 
3.2 Biosolids Management ................................................................................................... 8 

3.2.1 Agricultural Land Application .................................................................................. 8 
3.2.2 Third Party Process Stabilization (Soil Amendment) ................................................ 8 
3.2.3 Pelletization ............................................................................................................. 8 
3.2.4 Landfill Management of Biosolids ........................................................................... 9 
3.2.5 Mine Reclamation ................................................................................................... 9 

3.3 Chemical Usage .............................................................................................................. 9 
3.4 Bypasses, Overflows, Spills, and Abnormal Discharge Events ....................................... 10 

3.4.1 Bypasses ................................................................................................................ 10 
3.4.2 Overflows .............................................................................................................. 10 
3.4.3 Spills ...................................................................................................................... 11 
3.4.4 Abnormal Discharge Events ................................................................................... 11 

3.5 Complaints .................................................................................................................... 12 
3.6 MECP Procedures F-5-1 and F-5-5 ................................................................................ 12 
3.7 Effluent Quality Assurance and Control Measures ....................................................... 12 
3.8 Odour Reduction Plan ................................................................................................... 13 

4 CAPITAL PROJECTS .......................................................................................................... 14 
5 MAINTENANCE ............................................................................................................... 16 
6 UTILITIES......................................................................................................................... 18 



 

CITY OF TORONTO  WASTEWATER TREATMENT PLANT 
ANNUAL REPORTS 

ASHBRIDGES BAY WASTEWATER TREATMENT PLANT 2021 ANNUAL REPORT  

 

iv 

7 ADMINISTRATION .......................................................................................................... 19 
7.1 Operations and Maintenance Costs .............................................................................. 19 
7.2 Human Resources ......................................................................................................... 20 
7.3 Occupational Health & Safety ....................................................................................... 21 
7.4 Staff Training and Development ................................................................................... 22 
7.5 Utility Operator Certification ........................................................................................ 22 
7.6 MECP/MOL Correspondence ........................................................................................ 22 

 

APPENDICES
 
APPENDIX A – Plant Schematic
APPENDIX B – Influent and Effluent 2018 Performance Charts
APPENDIX C – Historical Performance Data
APPENDIX D - Secondary Treatment Effluent (Leachate Related)
APPENDIX E – Influent and Effluent Metal Concentrations
APPENDIX F – Biosolids Analysis
APPENDIX G – Maintenance Activities
APPENDIX H – Staff Training Courses
 

LIST OF TABLES

Table 1: Secondary Treatment and Final Effluent Parameters ...................................................... 5 
Table 2: Process Parameters ......................................................................................................... 6 
Table 3: Biosolids Management Methods ..................................................................................... 9 
Table 4: Chemical Usage Summary ............................................................................................... 9 
Table 5: Bypass Summary ............................................................................................................ 10 
Table 6: Spill Summary ................................................................................................................ 11 
Table 7: Capital Projects .............................................................................................................. 14 
Table 8: Summary of Regulated Monitoring Equipment Calibration and Maintenance .............. 16 
Table 9: Average Unit and Total Utility Cost................................................................................ 18 
Table 10: Plant Staffing ............................................................................................................... 20 
Table 11: Wastewater Treatment Certificates ............................................................................ 22 
Table 12: Correspondence submitted to the MECP and MOL ..................................................... 23 

 



 

CITY OF TORONTO  WASTEWATER TREATMENT PLANT 
ANNUAL REPORTS 

ASHBRIDGES BAY WASTEWATER TREATMENT PLANT 2021 ANNUAL REPORT  

 

v 

LIST OF FIGURES

Figure 1: Annual Utility Consumption (Water, Hydro, Gas) ......................................................... 18 
Figure 2: Operations and Maintenance Cost Breakdown ............................................................ 19 
Figure 3: Ashbridges Bay Treatment Plant Health & Safety Injury Summary .............................. 21 
 

  



 

CITY OF TORONTO  WASTEWATER TREATMENT PLANT 
ANNUAL REPORTS 

ASHBRIDGES BAY WASTEWATER TREATMENT PLANT 2021 ANNUAL REPORT  

 

vi 

GLOSSARY OF ABREVIATIONS

AAC Annual Average Concentration
BOD5 Five-Day Biochemical Oxygen Demand
CBOD5  Five-Day Carbonaceous Biochemical Oxygen Demand
CEU  Continuing Education Units
CFU  Colony Forming Units
DAF  Dissolved Air Flotation
E. coli  Escherichia coli
ECA  Environmental Compliance Approval
Fe Iron
HTP  Humber Treatment Plant
HRT  Hydraulic Retention Time
kg  Kilogram
kWh  Kilowatt-hour
MAC Monthly Average Concentration
MGMD Monthly Geometric Mean Concentration
MWh  Megawatt-hour
m3  Cubic metre
m3 /day Cubic metre per day
mg/L  Milligrams per litre
mL  Millilitre
ML  Million litres
MECP Ministry of the Environment, Conservation and Parks
Q Flow Rate
RAS Return Activated Sludge
SBS  Sodium Bisulphite
SBS (P) Sodium Bisulphite Presence
scm Standard cubic metre
SS Suspended Solids
TCR  Total Residual Chlorine
TP  Total Phosphorus
TS  Total Solids
TSS Total Suspended Solids
TVS  Total Volatile Solids
TWAS  Thickened Waste Activated Sludge
μg/L  Micrograms per litre
WAS  Waste Activated Sludge
% w/v Percent concentration of components of a solution expressed as weight by volume
% w/w Percent concentration of components of a solution expressed as weight by weight

 

 

 



 

CITY OF TORONTO  WASTEWATER TREATMENT PLANT 
ANNUAL REPORTS 

ASHBRIDGES BAY WASTEWATER TREATMENT PLANT 2021 ANNUAL REPORT  

 

vii 

 

Definitions

Bypass: Means diversion of sewage around one or more treatment processes, excluding 
Preliminary Treatment System, within the Sewage Treatment Plant with the diverted sewage 
flows being returned to the Sewage Treatment Plant treatment train upstream of the Final 
Effluent sampling point(s) and discharged via the approved effluent disposal facilities.
 
Overflow: An overflow is defined as a discharge to the environment from the plant at a location 
other than the plant outfall downstream of the final effluent sampling station.

Spill: A spill is defined within the meaning of Part X of the Environmental Protection Act. "Spill", 
when used in reference to a pollutant, means a discharge,

a) 
 
 

into the natural environment,
b) from or out of a structure, vehicle or other container, and
c) that is abnormal in quality or quantity in light of the discharge.

Abnormal Discharge: A discharge of a pollutant designated by the regulations at a location 
designated by the regulations shall be deemed to be in a quantity or with a quality abnormal at 
the location. R.S.O. 1990, c. E.19, s. 91 (2).

𝐿𝑜𝑎𝑑𝑖𝑛𝑔 �
𝑘𝑔

𝑑𝑎𝑦
� =  𝐶𝑜𝑛𝑐𝑒𝑛𝑡𝑟𝑎𝑡𝑖𝑜𝑛 �

𝑚𝑔
𝐿 � ×  𝐹𝑙𝑜𝑤 �

𝑀𝐿
𝑑𝑎𝑦

� 

𝑃𝑒𝑟𝑐𝑒𝑛𝑡 𝑅𝑒𝑚𝑜𝑣𝑎𝑙 (%) =  1 −
𝐶𝑜𝑛𝑐𝑒𝑛𝑡𝑟𝑎𝑡𝑖𝑜𝑛 (𝐹𝑖𝑛𝑎𝑙)

𝐶𝑜𝑛𝑐𝑒𝑛𝑡𝑟𝑎𝑡𝑖𝑜𝑛 (𝐼𝑛𝑖𝑡𝑖𝑎𝑙)
 

 

𝐴𝑒𝑟𝑎𝑡𝑖𝑜𝑛 𝐿𝑜𝑎𝑑𝑖𝑛𝑔 = �
𝑘𝑔 𝑐𝐵𝑂𝐷

𝑚� 𝑎𝑒𝑟𝑎𝑡𝑖𝑜𝑛 𝑐𝑎𝑝𝑎𝑐𝑖𝑡𝑦
� =

(𝑄������� �������� + 𝑄���)  × [𝑐𝐵𝑂𝐷�������� ��������] 
𝑉�������� �����

 

 

𝑆𝑜𝑙𝑖𝑑𝑠 𝐶𝑎𝑝𝑡𝑢𝑟𝑒 (%) =  
𝐶𝑒𝑛𝑡𝑟𝑖𝑓𝑢𝑔𝑒 𝐹𝑒𝑒𝑑 𝑇𝑆 − 𝐶𝑒𝑛𝑡𝑟𝑎𝑡𝑒 𝑇𝑆𝑆

𝐶𝑒𝑛𝑡𝑟𝑖𝑓𝑢𝑔𝑒 𝐹𝑒𝑒𝑑 𝑇𝑆
× 100 



 

CITY OF TORONTO  WASTEWATER TREATMENT PLANT 
ANNUAL REPORTS 

ASHBRIDGES BAY WASTEWATER TREATMENT PLANT 2021 ANNUAL REPORT  

 

1 

1 INTRODUCTION

The Ashbridges Bay Treatment Plant (ABTP) is one of four wastewater treatment facilities 
operated by the City of Toronto under the responsibility of the Wastewater Treatment section of 
Toronto Water. The facility is located at 9 Leslie Street, in Toronto’s east end and also includes 
two raw sewage pump stations located north of Lake Shore Boulevard at 1091 Eastern Avenue. 
The Ashbridges Bay Treatment Plant services a sewershed of approximately 25,000 ha and an 
estimated connected population of 1,733,500; bounded by Steeles Avenue on the north, the 
Humber sewershed on the west, the Highland Creek sewershed on the east, and the lakeshore 
on the south. The plant also provides production of biosolids for beneficial use, including the 
biosolids that are generated and transferred from the Humber and North Toronto Treatment 
Plants. The Ashbridges Bay Treatment Plant has a rated capacity of 818,000 m3/day, or 818 
ML/day.

Major liquid treatment processes include screening and grit removal, primary treatment, 
secondary treatment, nutrient removal, and effluent disinfection. Treated effluent is discharged 
to Lake Ontario. Solids handling processes include waste activated sludge thickening, sludge 
stabilization by anaerobic digestion, dewatering using high speed centrifuges and biosolids 
management. Numerous auxiliary systems are required for proper operation of plant processes 
and include: potable water, process water (i.e. "plant water"), heating, ventilation and air 
conditioning (HVAC), SCADA, odour control, electrical power distribution, natural gas, chemicals, 
and instrument air.

The Ministry of the Environment, Conservation and Parks (MECP) has classified the Ashbridges 
Bay Treatment Plant as a Class IV wastewater treatment facility under Regulation 129/04. In 
2021, the plant operated under Environmental Compliance Approval No. 1336-B6GM3S, issued 
on June 26, 2019.

This report is a summary of plant operations and performance in 2021. Highlights of the report 
include a discussion of effluent quality and summaries of process operations, maintenance, 
chemical and utility consumption, capital projects, operational costs and human resources.



 

CITY OF TORONTO  WASTEWATER TREATMENT PLANT 
ANNUAL REPORTS 

ASHBRIDGES BAY WASTEWATER TREATMENT PLANT 2021 ANNUAL REPORT  

 

2 

2 PLANT PROCESS OVERVIEW

A description of the plant process is included below. A plant process flow diagram is available in 
Appendix A.  Additional information on the plant's process can be found on the City of Toronto 
website1.   

2.1 Influent

The Ashbridges Bay Treatment Plant treats wastewater flows from the Mid-Toronto, High Level, 
Low Level, and Lakefront Interceptor Sewers, as well as the Queen Street and Coxwell Avenue 
Trunk Sewers. The Mid-Toronto Interceptor flows are pumped to the plant via the Pumping 
Station known as "T Building". The High Level and Low Level Interceptor Sewers, and the Queen 
Street Trunk Sewer flows are pumped to the plant via the Pumping Station known as '"M 
Building". The Lakefront Interceptor Sewer flows are pumped to the plant via the M Building or 
the T Building. The Coxwell Avenue Trunk Sewer flows come to the plant by gravity. Once 
wastewater enters the plant, it flows by gravity through the plant’s processes.

Influent to the Ashbridges Bay Treatment Plant also includes sludge flows received from the 
Humber Treatment Plant and the North Toronto Treatment Plant via the Mid-Toronto 
Interceptor and Coxwell Sanitary Trunk Sewer, respectively.

2.2 Preliminary Treatment

Raw wastewater enters the Headworks (known as "P" and "D" Buildings) for grit and screenings 
removal. The P Building has six aerated grit channels and six mechanical screens. D Building has 
five mechanical screens and four aerated grit channels. The removed grit and screenings from P 
and D Buildings are hauled to a sanitary landfill site. Ferrous chloride is applied for nutrient 
removal (i.e. phosphorous removal) to the distribution conduits upstream of the aerated grit 
channels.

2.3 Primary Treatment

Primary Treatment occurs in the Primary Clarification Tanks, where the flow velocity of the 
wastewater is reduced to allow heavier solids to settle to the bottom. There are 12 Primary 
Clarification Tanks. Sludge collectors in the tanks sweep the settled sludge, called primary or raw 
sludge, into sludge hoppers. Floating solids, called scum, are collected from the top of the water 

 
1https://www.toronto.ca/services-payments/water-environment/managing-sewage-in-toronto/wastewater-
treatment-plants-and-reports/

https://www.toronto.ca/services-payments/water-environment/managing-sewage-in-toronto/wastewater-treatment-plants-and-reports/
https://www.toronto.ca/services-payments/water-environment/managing-sewage-in-toronto/wastewater-treatment-plants-and-reports/


 

CITY OF TORONTO  WASTEWATER TREATMENT PLANT 
ANNUAL REPORTS 

ASHBRIDGES BAY WASTEWATER TREATMENT PLANT 2021 ANNUAL REPORT  

 

3 

and swept into scum hoppers. The primary sludge and scum are then pumped out for further 
treatment and the wastewater, called primary effluent, continues onto secondary treatment.

2.4 Secondary Treatment

The primary effluent receives secondary treatment through a conventional, suspended biomass 
activated sludge process in the Aeration Tanks. The mixed liquor consists of primary effluent 
mixed with return activated sludge (RAS), which is removed from the Final Clarification Tanks and 